

































































Include machine model & serial number when ordering parts.

FEEDER DRIVE ASSEMBLY
Item Description Part#'s
- Assembly - Feed Drive 56387
1. Assembly - Bearing Retainer, LH 261-471-BG-01
2. Bar - Tie 56312
3. Assembly - Bearing Retainer, RH 261-472-BG-01
- Retainer - Bearing 261-469-01-00
-- Bearing - Flange 24145
4, Assembly - Gear 56390
-- Gear - Spur, 35T 45218
-- Bearing - Sleeve 20969
5 Screw - Shoulder 23231
6. Bearing - Thrust 30123
7. Gear - Spur, 25T 45226
8 Ring - Retaining 21073
9. Collar 262-111-01-00
10. Screw - Br Pt Soc Set, 1/4-20x1/4 24011
NS Bearing - Thrust 24152
11. Shaft - Feeder 56320
12. Assembly - Sucker Wheel 56391
-- Wheel - Sucker 56305
13. Bearing - Roller 24143
14. Adapter - Vaccum 56364
15. Arm -~ Vacuum Adapter 56309
NS Spring 31704
16. Plate - Vacuum Adapter 261-470-01-00

PAGE 23 TP10289



TP10289

Include machine model & serial number

when ordering parts.

PANEL & ELECTRICAL CONTROLS

Item

\"lO’)U’!:JACOl\'))—‘

Description
Breaker (Pump)
Terminal
Resistor

Breaker (Power)
Assembly - Control Panel
Counter
Potentiometer
Knob

Nut-Hezx, 3/8-32
Diagram - Wiring
Guard, Switch

PAGE24

Part#'s

30920

22999
22900-333
30921
264-921-BG-01
267-016-BG-01
22906-007
30922

23617
56195-001
54446



-

Include machine model & serial number when ordering parts.

ELECTRICAL PANEL ASSEMBLY

Item Description

Assembly - Interior Panel
Block - Terminal

Control - DC

Counter (Reference Only)
Resistor - 2 Ohms

Bracket, I/O Power Assembly
-- Plug, Socket

- Bracket

O O g Lo DO

PAGE 25

Part#'s

264-919-BG-01
264-966-01-00
24324-001
267-016-BG-01
30948-4020G
264-923-BG-01
30916 '
263-971-01-00

TP10289



Include machine model & serial number when ordering parts.
(0 2)22) &)

- (7)
R /@
- ‘ >

ELECTRICAL PANEL ASSEMBLY CONTINUED

Item Description Part#s

1. Assembly - Interior Panel 264-919-BG-01
3. Bracket, Counter 56376

4, Counter Photoelectric 267-016-BG-01
6. Guard, R.H. 714XLT 264-773-01-00
7. Knob, Knurled 1/4 TD Bushing 30922

9. Nut, 3/8-32 23619

10. Nut, Hex Full M5 Blk 262-504-03-00
14. Screw, Pan Hd Slot 31248

21. Washer, Lock M05 Int Tooth 260-304-08-00
22, Washer, Plain M5 5.3x10x1 Blk  262-709-03-00

TP10289 PAGE 26



Include machine model & serial number when ordering parts.

ELECTRICAL PANEL ASSEMBLY CONTINUED

Item

— 00 OV W I

13.
15.
16.
17.
18.
19.
20.
21.
22.

S I s s I

|8}

ald LT
5

=T

ot

1
=1
TT

g

Description

Assembly, Frame 714XLT
Counter Photoelectric
Cover, Electrical Control
Label, 1/2 Ground

Panel, Assembly Interior
Screw, Pan Hd M5x10
Screw, Pan Hd Brass M4x8
Spacer, 0.125 Thk.

Spacer, Circuit Board
Standoff, Hex M5

Standoff, Hex M5

Washer, Lock #8 Ext Bronze
Washer, Lock M05 Int Tooth
Washer, Plain M5 5.8x10x1 Blk

PAGE 27

| 0

r
o

oo

o
; 7
U/

Part#s
264-853-BG-01
267-016-BG-01
264-955-01-00
264-888-01-00
264-919-BG-01
260-671-03-00
264-618-03-00
267-068-01-00
30941
264-873-02-00
264-873-11-00
264-640-04-00
260-304-08-00
262-709-03-00

TP10289



TP10289

Include machine model & serial number when ordering parts.

PNEUMATIC CONTROL
Description Part#s
Guard - RH 264-774-01-00

Panel - Pneumatic

Assembly - Control Manifold

Block - Manifold
Adapter - Straight
Pin - Roll
Assembly - Valve
Knob

Nut-Hex, M6
Washer - Lock, M6
Screw, M6x12
Washer, M6

Hose - 5/8 ID

PAGE 28

263-838-01-00
264-852-BG-01
264-848-01-00
30403

22493
264-886-BG-01
264-075-01-00
261-279-08-00
260-304-09-00
261-053-03-00
261-056-04-00
53209-004



Include machine model & serial number when ordering parts.

STACKER TABLE ASSEMBLY

Part#'s

Item Description

1. Roll - Drive Assembly

2. Belt - Endless Flat

3. Gear - 25T

4. Guard - Stacker Gear

5. Screw - But Hd Cap, 8-32x1/4
6. Washer - Lock, 8

7. Knob

8. Roll - Idler

9. Assembly - Bearing Block
10. Screw - ButHd Soc, M5x12
11. Washer - Lock, M5

12. Washer - Plain, M5

13. Rail - Stacker

14. Serew - Soc Hd

15. Assembly - Stacker Table
- Table - Stacker

- Scale (NS)

16. Assembly - Bearing Block

PAGE 28

263-480-BG-01
264-697-01-00
45211

45353

24077

23083
200-613-01-00
260-757-01-00
264-361-BG-01
260-301-04-00
261-056-03-00
262-709-03-00
264-698-01-00
200-773-03-00
264-702-BG-01
264-703-01-00
56861
263-473-BG-01

TP10289



TP10289

Include machine model & serial number when ordering parts.

E
A

A T T R

BRI e Gty

STACKER WHEELS & RECEIVING TRAY

Item

1.

P

e Ok

Description

Assembly- Guard,Top
Guard - Fold Roll, Top
Label - Moving Parts (NS)
Assembly - Guard, Side
Guard - Fold Roll, Side
Label - Moving Parts (NS)
Assembly - Stacker Tray
Tray- Stacker

Chart- Folding

Knob

Slide - Stacker

Rod - Stacker

Assembly - Stacker Wheel
Support - Stacker Wheel
Wheel - Stacker

Pin - Stacker Wheel
Screw - Soc Set, M5x8
Collar - Setscrew

PAGE 30

Parti#’s

53489-002
56254-001

50215

53488-002

56252-001

50215

262-514-BG-01
260-759-01-00

56246

200-613-01-00
264-706-01-00 $/G 75
47148

263-502-BG-01
262-467-01-00

47367

45091

261-476-03-00
262-452-01-00



-

Include machine model & serial number when ordering parts.

Bl...co8e

PUMP SYSTEM

Item Description Part#'s
1. Assembly - Pump System 52952

2. Assembly - Hose (black fitting) 53399-003
-- Hose 53331-001
-- Fitting - Hose Coupler, Black 56251

-~ O-ring 31390

3. Assembly - Hose (white fitting)  53399-004
- Hose 53331-001.
- Fitting - Hose Coupler, White 56253

- O-ring 31390

PAGE 31 TP10288



|
\
\\

-

Include machine model & serial number when ordering parts.

A\

Item Description
Button - Bumper

1.

PN oW

Collar -
Screw -
Screw -
Collar -
Collar -

Blade Holder

But Hd M5x16

BrTip Soc
Retainer

Female Perforator

Assembly - Stripper

Collar

Stripper

TP10289

/

! I
; /
/ i
/
/

ACCESSORY PACKAGE

Part#'s
22844
264-089-01-00  --
206-301-06-00 8.
200-919-01-00 9.
06412 10.
264-084-01-00 11.
264-090-BG-01 12.
264-085-01-00 13.
45208 14.

Item Description

Washer - Flat, M5
Screw -Br Tip Soc
Blade - Scoring, Thin
Blade - Perforator, 41T
Collar - Scoring

Tire - Scoring

Set-Hex Key, 7 Piece
Solvent - Surewash
Set-Hex Key, Metric

PAGE 32

Part#’s
262-709-03-00
200-919-01-00
06379

07791
264-086-01-00
07781

31003
31179-003
210-730-01-00



Include machine model & serial number when ordering parts.

OPTIONAL 714XLT ACCESSORIES

Sound Cover Kit
Includes the following:

1. Assembly, Sound Rear 267-090-BG-01 Surewash: Part #24108-001 (quart)

-- Hinge 262-668-01-00 #24108-002 (gallon)

-- Cover, Rear 247-487-01-00 . Baumfolder recommends the use of
-- Bracket, Magnet 247-5056-01-00 Surewash to clean the fold rolls and
-- Magnet 208-848-01-00 sucker tires on your 714XLT Air Feed.
-- Bracket, Hinge Support 267-095-01-00 See page 10 for usage

-- Foam 267-092-01-00

-- Screw, But Hd M5x10 260-301-03-00

-- Screw, But Hd M4x8 260-307-02-00

-- Washer, Lock M5 261-056-03-00

-- Washer, Flat M5 262-709-03-00 :

-- Washer, Lock M4 261-056-02-00

2. Assembly, Sound Top 267-091-BG-01 ;

-- Cover, Top 247-488-01-00

-- Foam 267-093-01-00

-- Foam 267-094-01-00

-- Bracket, Hinge 263-545-01-00

-- Screw, But Hd M5x20 260-301-08-00

-- Screw, Shields 8x6x10 261-971-01-00

-- Washer, Flat M8 262-709-05-00

-- Washer, Lock M5 261-056-03-00

-- Washer, Flat M5 262-709-03-00

-- Washer, Lock M6 261-056-04-00

-- Nut, Hex Full M5 262-504-03-00

-- Nut, Hex M6 261-279-08-00

Optional Air Feed Dust Cover: Part #51011

Optional Sound Covers

PAGE 33 TP10289



¢ 0L 133HS

. L1-00-216-v9¢ DILVINIHOS
I'd
W I_
@.AT.M R
WV 4 W =
h?\m ‘01734 5 B T
¥ T 1d * 7T 3d ¢ ! _v_\\muum- €y
| SHO o I
”l T 17478 Ezw\mm
: H
5 CTIy K.M/N.tx S ; mw,_o\o, Sl 131N
X
130v4 108100 - ¥31HN0D 7Y
[ CESTRR S
i
v €718l 37171 — ‘4Nm y
N "
33 y - ﬂkwﬂu
* AN T A
i m.& ) 14 £
N u Q<ogv = Tz T : wmu [
R A1ddns N
| 43404
: [V
_ mu @1 28 m m
S D A
88 N 2 |
T T T
T 2 -
] ] ﬁ_v - Q1N
NIEEARA U2
2 |
| wi-is vmmaquns
7T 1T
ey TR UT W t N

PAGE 34

TP10289



230 ¢ 143HS
L1-00-216-V92 JILVINAHOS
STSSYH)
IATY0 I
Y
Wu 27 i hos o ¢
1-22 2 112
wl Q 1¢ Y e
Z
2y Q 0¢
T U<
“he| a1 s_
SRR
2 te e 2
O 12 b ¢ O 11
T ) . 2711
| Y N |

e

N €72X

TP10289

PAGE35



Include machine model & serial number when ordering parts.

WARNING LABELS
WARNING | CAUTION
GUARD MISSING IMPROPER PLACEMENT
DO NOT OPERATE OF SHEET GUIDES WILL
CAUSE ROLL DAMAGE

KEEP NIP GUARDS IN PLACE

50495
41404
OPTIONAL
BATCH COUNTER
RECEPTACLES
CONTACT BAUMFOLDER
PARTS AT 1-800-543-6107 264-888-01-00
EARTH
56377 - GROUND LABEL

CAUTION - HAZARDOUS MOVING PARTS - GUARD MUST BE IN PLACE WHEN
OPERATING FOLDER - KEEP HANDS, HAIR & LOOSE ARTICLES AWAY FROM MOVING PARTS.

50215

CAUTION

BAUMFOLDER RECOMMENDS USE OR RBP SUREWASH
TO CLEAN FOLD ROLLS.

THE USE OF ANY OTHER CLEANING SOLVENT CAN DAM-
AGE THE ROLLS AND VOID THE WARRANTY.

CONTACT BAUM USA TO ORDER SUREWASH SOLUTION,
1-800/543-61 07.

45533

TP10289 PAGE 36





